SPORTON LAB.

FCC RF Test Report

Report No. : FG212625B

LTE Band 12 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep

SGL Count 100/100

Sp

m

Ref Level 20,00 dém
SGL Count 100/100

Offset 14.00 di Mode Auto Sweep

@1 AvgPwr (@1 vgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS, PASS
20 dem 20 dém 3
|
10 dem ‘ 10 dém {‘ |
0ds \ 0 dem I ‘I
-10 d&m J -10 dBm J
SPURIOUS_LINE_ABS J \J\ | H
20 dem - 20 dem T
[ | ! /
-30 dBm r{ |\ J \ -3 dBm } T i
40 dBm /ﬂ. Hlﬁ { l m -4 HBm ‘ "‘v‘ j‘\
0 o N | HAN 2o L H S i
l\..w._f\»* SRS UV Uy I SRV I APV W L W SN AR 1
80 dem—————1 60 dém -
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] ||['Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequenc: | pPowerabs | ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -40.55 dBm -27.55 d& 706.000 MHz 716.000 MHz 100.000 kHz T1E405E8 Tz 16.47 dBm -uml
£58.500 MHz £93.000 MHz 30.000 kHz £98,99855 MHz -41,12 dém -28.12 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00045 MHz 41.50 dBm 23 code
£99.000 MHz 709,000 MHz 100,000 kHz £09,58442 MHz 19.10 dBm -10.90 d& 716,100 MHz 725000 MHz 166 D00 kHz 21610445 MHz ~41.87 dBm 26 87 db,
.
pass Date: 2.APR.2022 11:
Lowest Band Edge / Full RB Highest Band Edge / Full RB
N o
Spectrum = (|| Spectrum v
Ref Level 30.00 dBm  Offset 14,00 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GLNEKABS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dém:
10 dBm 10 dBm
ode o .S ’ . 0 derm —
-10 dBm IL -1p dem
SPURIOUS_LINE_ABS J \ \
20 dem [ \ 30 dem I
l \
-30 dBm 0 dem
(n"‘ fe l,ﬁ
40 dem = -40 dem
—— | ﬂ'\u____
50 d8m 50 dem ——
=60 cBm; -60 dem:
Start 690.0 MHz 3003 pts Stap 709.0 MHz || Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
690.000 MHz 698,900 MHz 100,000 kHz 698,89555 MHz -39.17 dBm -26.17 dB 706.000 MHz 716,000 MHz 100,000 kHz 710.14086 MHz 1.56 dBm ~28.44 db
£58.500 MHz £93.000 MHz 30.000 kHz £98,99505 MHz -40.84 dém -27.84 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00235 MHz 42.07 B 2007 dB
599.000 MHz 709.000 MHz 100.000 kHz 70278122 MHz 1.80 dém -28.20 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -41.17 dbm -28.17 db
.
I J1 [ i

Date:

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AD2

Page Number

Report Version : Rev. 01

: A171 of A354
Report Issued Date : Apr. 15, 2022



SPORTON LAB.

FCC RF Test Report

Report No. : FG212625B

Conducted Spurious Emission

LTE Band 12/ 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

oo
v
Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Swesp Ref Level 0,00 dém Offset 1400 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit Tmrk Paks Limit 'thrnk PARS
10 4 SPURIOUS LINE_ ABS PABS -10 difiEFPURIOUS LINE ARG
5_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
Y - .|1
I - e ——— i -50 dBm i S A o
[ el
il
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 630.13493 MHz -60.35 dBm -47.35 dB 30.000 MHz 690.000 MHz 100.000 kHz 624.85757 MHz -60.42 dBm -47.42 dB
725,000 MHz 1.000 GHz 100.000 kHz 878.70879 MHz -59,76 dBm -46,76 dB 725,000 MHz 1,000 GHz 100.000 kHz 810.57692 MHz -59.82 dBm -46,82 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -45.85 dBm -32.85 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -46.93 dBm -33.93 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93676 GHz -43.77 dBm -30.77 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92926 GHz -44,01 dBm -31.01 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.03174 GHz -48.53 dBm -35.52 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.00775 GHz -48.60 dBém -35.60 di&
_—
)i i )i i

Middle Channel / QPSK

Middle Channel / 16QAM

2 F|[ se i
Ref Level 0.00 dBm  Offset 14,00 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 14,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgpwr
Limit Tmrk Limit
10 4 PURIOUS LINE ABS _10 ddRe INE_ABS
_ABS_ | SPURIOUS_LINE_ABS_
20 dBm
-30 dBm
-40 dBm
1 e —
s e || LR 1 A -
J—‘ e I
70 dBm
-80 dBm
-90 dBm
-0 MHz 19005 pts Stop 0.0 GHz | || Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 630.000 MHz 100.000 kHz 631.12444 MHz -60.07 dBm -47.07 dB 30.000 MHz £90.000 MHz 100.000 kHz 635.74213 MHz -60.17 dBm -47.17 dB
725,000 MHz 1.000 GHz 100.000 kHz 968.54396 MHz -50.88 dBm -46.88 dB 725,000 MHz 1.000 GHz 100.000 kHz 985.30220 MHz -50.82 dBm -46.82 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41465 GHz -45.99 dBm -32.99 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41465 GHz -47.00 dm -34.00 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95376 GHz -44.18 dBm -31.18 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.03376 GHz -44.15 dBm -31.15 d8
7.000 GHz 9.000 GHz 1.000 MHz 7.03024 GHz -48.63 dBm -35.63 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.00825 GHz -48.75 dBm -35.75 dB
- _—
( )i J (| 2 [ )i [ ) e

Sporton

International Inc. (ShenZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

FCCID:

IHDT56AD2

1 A172 of A354
: Apr. 15, 2022
. Rev. 01

Page Number
Report Issued Date
Report Version



s=amranas. FCC RF Test Report Report No. : FG212625B

LTE Band 12/ 1.4MHz

Highest Channel / QPSK Highest Channel / 16QAM

Spectrum u%;" Spectrum ué]
Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Swesp Ref Level 0,00 dém Offset 1400 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
(@1 Avgpwr
PABS Limit ¢heck
! INE_ABS PABS -10 difiEFPURIOUS LINE ARG
SPURIOUS. LINE ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
-y oy
- - 5 e e ||| SR . - -
A0 dBos. |'
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 631.12444 MHz -60.32 dBm -47.32 dB 30.000 MHz 690.000 MHz 100.000 kHz 633.76312 MHz -60.41 dBm -47.41 dB
725,000 MHz 1.000 GHz 100.000 kHz 897.11538 MHz -59,72 dBm -46,72 dB 725,000 MHz 1,000 GHz 100.000 kHz 865.52198 MHz -59.90 dBm -46,90 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.43014 GHz -47.05 dBm -34.05 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.43014 GHz -47.33 dBm -34.33 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93576 GHz -44,31 dBm -31.31 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94126 GHz -43,90 dBm -30.90 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.01325 GHz -48.74 dBm -35.74 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.00725 GHz -48.67 dém -35.67 d&
_— —_—
{ 1 J o ( )it J o
Date : L.RPR.2022

LTE Band 12 / 3MHz
Lowest Channel / QPSK Lowest Channel / 16QAM

Spectrum
Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PAR
Ine SPURIOUS LINE ABS PABS e LPURIOUS LINE ABS
-10 difE— -10 ddff
0 5_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
! - 1 ae
e LS ] (1 50 B Aot —rr
| |l
2k
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 626.17691 MHz -60.22 dBm -47.22 dB 30.000 MHz 690.000 MHz 100.000 kHz 622.87856 MHz -60.33 dém -47.33 dB
725,000 MHz 1.000 GHz 100.000 kHz 877.06044 MHz -59,78 dBm -46,78 dB 725,000 MHz 1,000 GHz 100.000 kHz 828.98352 MHz -59.64 dBm -46,64 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -45.93 dBm -32.93 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -45.86 dBm -32.86 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93726 GHz -43.79 dBm -30.79 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92176 GHz -44,33 dBm -31.33 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.00875 GHz -48.60 dBm -35.60 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.00625 GHz -48.77 dBm -35.77 dB

( ) J ( ) ] e

Sporton International Inc. (ShenZhen) Page Number 1 A173 of A354
TEL : +86-755-8637-9589 Report Issued Date : Apr. 15, 2022
FAX : +86-755-8637-9595 Report Version : Rev. 01

FCC ID : IHDT56AD2



SPORTON LAB.

FCC RF Test Report

Report No. : FG212625B

LTE Band 12 / 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14,00 dB Mode Auto Swesp

Spectrum

Ref Level 0.00 dBém
SGL Count 100/100

Offset 14.00 dg Mode Auto Swesp

@1 Avgpwr (@1 Avgpwr
Limit 1lwnrk Paks Limit (thrnk PARS
10 4 SPURIOUS LINE_ ABS PABS 10 diRE_BPURIOUS LINE_ABS
5_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
1 — sy
P, e - 50 dbm I — ~—
’V 60 SBo
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 628.81559 MHz -60.12 dBm -47.12 dB 30.000 MHz 690.000 MHz 100.000 kHz 629.80510 MHz -60.25 dBém -47.25 dB
725,000 MHz 1.000 GHz 100.000 kHz 948.48901 MHz -59,78 dBm -46,78 dB 725,000 MHz 1,000 GHz 100.000 kHz 907.82967 MHz -59.88 dBm -46,88 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41265 GHz -44.92 dBm -31.92 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41265 GHz -46.45 dBm -33.45dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95276 GHz -44,06 dBm -31.06 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93626 GHz -44,29 dBm -31.29 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.00575 GHz -48.84 dBm -35.84 db 7.000 GHz 9,000 GHz 1.000 MHz 7.02624 GHz -48.74 dém -35.74 d&
{ ] L )i o

Highest Channel / QPSK

Highest Channel / 16QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

Spectrum

Ref Level 0,00 dBm
SGL Count 100/100

Offset 14,00 dB Mode Auto Sweep

@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk Limit fthnrk PAR
10 4dpe_SPURIOUS LINE ABS .10 ddnE_$PURIOUS LINE ABS
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBr -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
e e
-50 derr I LN - -50 dBm ] e gt
a2 [ 60 di IW
e
70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 629.47526 MHz -59.93 dBm -46.93 dB 30.000 MHz 690.000 MHz 100.000 kHz B632.77361 MHz -60.20 dBém -47.20 dB
725,000 MHz 1.000 GHz 100.000 kHz 927.88462 MHz -59,77 dBm -46,77 dB 725,000 MHz 1,000 GHz 100.000 kHz 928.43407 MHz -59.65 dBm -46,65 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42664 GHz -46.49 dBm -33.49 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.42664 GHz -46.44 dBm -33.44 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95426 GHz -44,29 dBm -31.29 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93376 GHz -44,15 dBm -31.15 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.00125 GHz -48,48 dBm -35.48 db 7.000 GHz 9,000 GHz 1.000 MHz 7.00375 GHz -48,71 dBém -35.71 d&
i "4

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AD2

Page Number 1 Al74 of A354
Report Issued Date : Apr. 15, 2022
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG212625B

LTE Band 12 / 5SMHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14,00 dB

Mode Auto Swesp

Spectrum

Ref Level 0.00 dBém
SGL Count 100/100

Offset 14.00 dg

Mode Auto Swesp

@1 Avgpwr (@1 Avgpwr
Limit 1lwnrk Paks Limit (thrnk PARS
10 4 SPURIOUS LINE_ ABS PABS -10 difiEFPURIOUS LINE ARG
5_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
' s o
.. -50 dBm ] ity g
a0 dE r
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 628.81559 MHz -60.15 dBm -47.15 dB 30.000 MHz 690.000 MHz 100.000 kHz 626.50675 MHz -60.13 dBm -47.13 dB
725,000 MHz 1.000 GHz 100.000 kHz 949.86264 MHz -59,74 dBm -46,74 dB 725,000 MHz 1,000 GHz 100.000 kHz B876.78571 MHz -59.91 dBm -46,91 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -45.60 dBm -32.60 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -46.38 dBm -33.38 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94026 GHz -43.88 dBm -30.88 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92326 GHz -44,09 dBm -31.09 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.00525 GHz -48.58 dBm -35.58 db 7.000 GHz 9,000 GHz 1.000 MHz 7.00475 GHz -48.68 dém -35.68 d&
( J o ( )it J L]
Date 1 17:44:44

Middle Channel / QPSK

Middle Channel / 16QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14.00 dB

Mode Auto Sweep

Spectrum

Ref Level 0,00 dBm
SGL Count 100/100

Offset 14,00 dB

Mode Auto Sweep

@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk Limit fthnrk PAR
10 4dpe_SPURIOUS LINE ABS 10 4 —$PURIOUS LINE ABS
- e
SPURIOUS._LINE_ABS_ B LINE_ABS_
-20 dBr -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
- -t .
-50 derr ] iy gt Bt -50 dBm ] ot N e
-0 do F -50 dBoa- r
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 630.13493 MHz -60.34 dBm -47.34 dB 30.000 MHz 690.000 MHz 100.000 kHz 630.79460 MHz -60.34 dBém -47.34 dB
725,000 MHz 1.000 GHz 100.000 kHz 841.62088 MHz -59,82 dBm -46,82 dB 725,000 MHz 1,000 GHz 100.000 kHz 874.03846 MHz -59,70 dBm -46,70 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -46.53 dBm -33.53 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -46.50 dBm -33.50 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96575 GHz -44,06 dBm -31.06 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.81977 GHz -44,37 dBm -31.37 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.01025 GHz -48.64 dBm -35.64 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.00725 GHz -48.30 dBm -35.80 dB
i "4

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AD2

Page Number
Report Issued Date
Report Version

1 A175 of A354
: Apr. 15, 2022
. Rev. 01



s=amranas. FCC RF Test Report Report No. : FG212625B

LTE Band 12 / 5SMHz

Highest Channel / QPSK Highest Channel / 16QAM

Spectrum u%;" Spectrum ué]
Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Swesp Ref Level 0,00 dém Offset 1400 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
(@1 Avgpwr
PABS Limit ¢heck
! INE_ABS PABS -10 difiEFPURIOUS LINE ARG
SPURIOUS. LINE ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
el
*ﬂ
r 1 = PN R e ||| e [,_ ] - S
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 634.09295 MHz -60.28 dBm -47.28 dB 30.000 MHz 690.000 MHz 100.000 kHz 637.39130 MHz -60.26 dBm -47.26 dB
725,000 MHz 1.000 GHz 100.000 kHz 989.97253 MHz -59,96 dBm -46,96 dB 725,000 MHz 1,000 GHz 100.000 kHz 810.85165 MHz -59,95 dBm -46,95 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -45.76 dBm -32.76 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -47.14 dBm -34.14 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99675 GHz -44,32 dBm -31.32 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.90626 GHz -44,22 dBm -31.22 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.00625 GHz -48.81 dBm -35.81 db 7.000 GHz 9,000 GHz 1.000 MHz 7.00725 GHz -48.76 dBém -35.76 d&
_— —_—
{ 1 J o ( )it J o
Date: 2.APR.2022 10:47:02 : 2.BPR.2022 10:45:59

LTE Band 12/ 10MHz

Lowest Channel / QPSK Lowest Channel / 16QAM

Spectrum
Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PAR
Ine SPURIOUS LINE ABS PABS e LPURIOUS LINE ABS
-10 difE— -10 ddff
0 5_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
! et et -
’__ A o ||| IR |_,_1' ettt
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 632.11394 MHz -60.33 dBm -47.33 dB 30.000 MHz 690.000 MHz 100.000 kHz 630.46477 MHz -60.41 dBm -47.41 dB
725,000 MHz 1.000 GHz 100.000 kHz 903.70879 MHz -59,73 dBm -46,73 dB 725,000 MHz 1,000 GHz 100.000 kHz 908.65385 MHz -59.85 dBm -46,85 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -45.96 dBm -32.96 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -47.09 dBm -34.09 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95776 GHz -44,03 dBm -31.03 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92276 GHz -44,04 dBm -31.04 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.60810 GHz -48.80 dBm -35.80 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.00275 GHz -48.84 dBm -35.684 dB

( ) ) [

Sporton International Inc. (ShenZhen) Page Number 1 A176 of A354
TEL : +86-755-8637-9589 Report Issued Date : Apr. 15, 2022
FAX : +86-755-8637-9595 Report Version : Rev. 01

FCC ID : IHDT56AD2



SPORTON LAB.

FCC RF Test Report

Report No. : FG212625B

LTE Band 12 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14,00 dB Mode Auto Swesp

Spectrum

Ref Level 0.00 dBém
SGL Count 100/100

Offset 14.00 dg Mode Auto Swesp

@1 Avgpwr (@1 Avgpwr
Limit 1lwnrk Paks Limit (thrnk PARS
10 4 SPURIOUS LINE_ ABS PABS 10 diRE_BPURIOUS LINE_ABS
5_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
! 1
r s, LN ] |[| 500 o [_ S -
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 625.84708 MHz -60.21 dBm -47.21 dB 30.000 MHz 690.000 MHz 100.000 kHz 626.50675 MHz -60.37 dém -47.37 dB
725,000 MHz 1.000 GHz 100.000 kHz 970.19231 MHz -59,73 dBm -46,73 dB 725,000 MHz 1,000 GHz 100.000 kHz 999.03846 MHz -59.80 dBm -46,80 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -45.51 dBm -32.51 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40615 GHz -45.89 dBm -32.689 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96525 GHz -44,27 dBm -31.27 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93176 GHz -44,23 dBm -31.23 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.00425 GHz -48.79 dBm -35.70 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.01075 GHz -48.74 dém -35.74 d&
L ] L] ) A
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Highest Channel / 16QAM

Ref Level 0.00 dBm
SGL Count 100/100
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Spectrum
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz B635.74213 MHz -60.24 dBm -47.24 dB 30.000 MHz 690.000 MHz 100.000 kHz 638.05097 MHz -60.21 dBm -47.21 dB
725,000 MHz 1.000 GHz 100.000 kHz 933.65385 MHz -59,73 dBm -46,73 dB 725,000 MHz 1,000 GHz 100.000 kHz 962.22527 MHz -59,72 dBm -46,72 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -44.98 dBm -31.98 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -45.90 dBm -32.90 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95626 GHz -44,17 dBm -31.17 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.95226 GHz -44.21 dBm -31.21 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.01625 GHz -48.80 dBm -35.80 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.01875 GHz -48.77 deém -35.77 d&
J i "4
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LTE Band 12/ 1.4MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

pectru . pectrul L
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Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 627.16642 MHz -60.30 dBm -47.30 dB 30.000 MHz 690.000 MHz 100.000 kHz 624.85757 MHz -60.28 dBm -47.28 dB
725,000 MHz 1.000 GHz 100.000 kHz 947.93956 MHz -59,85 dBm -46,85 dB 725,000 MHz 1,000 GHz 100.000 kHz 942 44505 MHz -59,77 dBm -46,77 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -47.89 dBm -34.89 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41465 GHz -47.76 dBm -34.76 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92526 GHz -44,13 dBm -31.13 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97325 GHz -44.,28 dBm -31.28 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.04224 GHz -48.65 dBm -35.65 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.03174 GHz -48,71 dBém -35.71 d&
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Highest Channel / 64QAM

Ref Level 0.00 dBm Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep
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INE_ABS PABS
—y
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 633.76312 MHz -60.31 dBm -47.31 dB
725,000 MHz 1.000 GHz 100.000 kHz 9E5.90659 MHz -59,54 dBm -46,54 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.43014 GHz -47.74 dBm -34.74 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94626 GHz -44,09 dBm -31.09 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.01225 GHz -48.81 dBm -35.81 dB
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LTE Band

12 / 3MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 630.13493 MHz -60.28 dBm -47.26 dB 30.000 MHz 690.000 MHz 100.000 kHz 630.13493 MHz -60.40 dBm -47.40 dB
725,000 MHz 1.000 GHz 100.000 kHz 973.21429 MHz -50,92 dBm -46,92 dB 725,000 MHz 1,000 GHz 100.000 kHz 971.29121 MHz -59,92 dBm -46,92 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -46.99 dBm -33.99 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41265 GHz -47.77 dBm -34.77 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91376 GHz -44.04 dBm -31.04 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94326 GHz -44.,20 dBm -31.20 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.00475 GHz -48.77 dBm -35.77 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.01425 GHz -48.62 dBm -35.62 dB&
— _— — —
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Highest Channel / 64QAM

Ref Level 0.00 dBm Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

PARS
INE_ABS PABS
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 634.09295 MHz -60.22 dBm -47.22 dB
725,000 MHz 1.000 GHz 100.000 kHz 853.70879 MHz -59,77 dBm -46,77 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42664 GHz -48.26 dBm -35.26 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94526 GHz -44,13 dBm -31.13 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.01075 GHz -48.74 dBm -35.74 dB
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LTE Band

12 / 5SMHz

Lowest Channel / 64QAM

Middle Channel / 64QAM
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 620.56972 MHz -60.34 dBm -47.34 dB 30.000 MHz 690.000 MHz 100.000 kHz 636.73163 MHz -60.03 dém -47.03 dB
725,000 MHz 1.000 GHz 100.000 kHz 9E5.63187 MHz -50,97 dBm -46,97 dB 725,000 MHz 1,000 GHz 100.000 kHz 941.62088 MHz -59.68 dBm -46,68 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -47.90 dBm -34.90 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41065 GHz -48.26 dBm -35.26 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93776 GHz -44,15 dBm -31.15 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94526 GHz -44,06 dBm -31.06 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.00725 GHz -48.74 dBm -35.74 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.59860 GHz -48,73 dBém -35.73 d&
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Highest Channel / 64QAM

Ref Level 0.00 dBm Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep
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Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 629.80510 MHz -60.34 dBm -47.34 dB
725,000 MHz 1.000 GHz 100.000 kHz 931.18132 MHz -59,85 dBm -46,85 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -47.83 dBm -34.83 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94226 GHz -43.77 dBm -30.77 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.00175 GHz -48.76 dBm -35.76 dB
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LTE Band 12 / 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

pectru . pectrul L
Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Swesp Ref Level 0,00 dém Offset 1400 dB Mode Auto Swesp
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 632.11394 MHz -60.51 dBm -47.51 dB 30.000 MHz 690.000 MHz 100.000 kHz 630.46477 MHz -60.29 dBm -47.29 dB
725,000 MHz 1.000 GHz 100.000 kHz 848.48901 MHz -59,80 dBm -46,80 dB 725,000 MHz 1,000 GHz 100.000 kHz 914. 14835 MHz -59,77 dBm -46,77 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -47.61 dBm -34.61 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40615 GHz -46.78 dBm -33.78 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94426 GHz -44,07 dBm -31.07 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94076 GHz -44.24 dBm -31.24 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.04724 GHz -48.84 dBm -35.84 db 7.000 GHz 9,000 GHz 1.000 MHz 7.01875 GHz -48.78 dBém -35.78 d&
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Highest Channel / 64QAM

Ref Level 0.00 dBm Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep
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e
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Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 640.68966 MHz -60.32 dBm -47.32 dB
725,000 MHz 1.000 GHz 100.000 kHz 960.30220 MHz -59,85 dBm -46,85 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -47.58 dBm -34.58 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94776 GHz -44,07 dBm -31.07 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.00575 GHz -48.76 dBm -35.76 dB
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Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0013
40 Normal Voltage 0.0001
30 Normal Voltage 0.0004
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0010
0 Normal Voltage 0.0023
-10 Normal Voltage 0.0017 PASS
-20 Normal Voltage 0.0018
-30 Normal Voltage 0.0011
20 Maximum Voltage 0.0010
20 Normal Voltage 0.0000
20 Battery End Point 0.0010
Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

FCC ID : IHDT56AD2

Page Number

Report Version

: A182 of A354
Report Issued Date : Apr. 15, 2022

. Rev. 01




s=amranas. FCC RF Test Report Report No. : FG212625B
LTE Band 13
Peak-to-Average Ratio
Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH - - - -
Middle CH 5.04 4.96 6.03 5.88 PASS
Highest CH - - - -
Mode LTE Band 13/ 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH - - - -
Middle CH 6.20 6.20 - - PASS
Highest CH - - - -
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26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.89 4.93 - - - -
Middle CH - - - - 4.95 4.87 9.95 9.83 - -
Highest CH - - - - 5.00 4.99 - - - -
Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.93 - - - - -
Middle CH - - - - 4.95 - 9.77 - - -
Highest CH - - - - 4.90 - - - - R
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 784.37 MHz 13.71 dém ndB down 4.955 MHz ML 7641 MRz 13.91 dBm ndB down 4,985 MHz
TL 1 782.012 MHz -12.31 dam nds 26.00 dB TL L 782,022 MHz -12.23 dam nds 26.00 d8&
T2 1 787.007 MHz -12.26 dém  factor 157.0 T2 1 787.007 MHz -11.69 dém  factor 157.3
L it ] ) - L ) ] ]
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Spectrum - Spectrum a
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 15.96 dBm)| MI[1] 16.40 dBm
" . 786.0560 MHzZ| ) " 781.4610 MHz
= ) ndB v 26.00 dB @ N x —_ndB = 26.00 dB
04 N i Ve A de Tl : T A “y 9.950000000 MHz| 104 el el i o AV AN 9.830000000 MHz
- 7 Q factor | 79.0 b 7 Q factor \ 79.5
/ | / \
0 dom: : - 0 dém : -
i X ) \l
-10 dBm 3 .- -10 dBm 7 -
/ \ 4
20 dBm ~ e 20 dBm————— L
P I A =T mr | I S - ey
o e R
a'dBm -3 diim
-0 dBm -40 dam
-50 dBm -50 dém
-60 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function Function Result
ML 1 786.056 MHz 15.35 dBm ndB_down 9.95 MHz ML L 7B1.461 MHZ 16.40 dBm ndB_down 9,83 MHZ
TL 1 777.005 MHz -10.66 dBm nd8 26.00 dB T1 L 777.045 MHz -9.55 dBm nd8 26.00 dB
T2 1 786.955 MHz -11.00 d8m Q factor 79.0 T2 1 7B6.B7S MHz -9.11 dBm Q factor 79.5
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LTE Band 13

Lowest Channel / 5MHz / 64QAM

J

trum ,
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz
o Att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
(@ 15k Max
™11 12.92 dbm)|
779.25000 MHz
= W 26.00 dB
g . = 4.925000000 MHZz
- 158.2
/
0 dé:
10 dam. 8. L
/ ki
20 d8m ;f LS
N st \
20 R =
g [T
-40 dBm
50 dgm
-6 dBm
CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 779.25 MHz 12.92 dam nd8 down 4.925 MHz
T1 1 777.012 MHz -12.75 dbm nd8 26.00 dB
T2 1 781.938 MHz -13.07 d8m Q factor 158.2
( U wa

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

2ctrum , Spectrum 3
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1 12.36 dBm) ™M1[1] 14.16 dBm)
783.99800 MHz 777.9040 MHz,
20 d8 20 d8
26.00 dB)| e ndB 26.00 dB|
o - 4.945000000 MHZ 04 P ms o AL e B e, 9.770000000 MHZ|
b Fl A 158.5) : 7 Q factor \\ 79.6
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e e LN PNV 30 der = =
QU e
-40 dBm -40 dem:
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-6 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 783,998 MHz 12.36 dsm nd8 down 4.945 MHz ML L 777904 WAz 14.16 dam nd8 down 9.77 Wz
T1 1 779.522 MHz -13.33 dbm nd8 26.00 dB T1 L 777.185 MHz -11.25 dam nd8 26,00 d8
T2 1 784.468 MHz -13.70 d8m Q factor 158.5 T2 1 7B6.955 MHz -11.84 ddm Q factor 79.6
~ I 4 - JL -

J

Highest Channel / 5MHz / 64QAM

J

sctrum =
Ref Level 30.00 dém  Offset 14.00 dB & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
[@ 17k Max
mili] 12.41 dBm|
" 78381100 MHzZ|
2 [T ndB 26.00 dB
- ~X 5
04 - o o - 4.895000000 MHz
7 7 ) 160.1
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-10 dBm = A
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-40 dBm
=50 dom
-60 dBm
CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result
ML 1 783.811 MHz 12.41 dBm ndB down 4.895 MHz
T1 1 782.012 MHz -13.72 dém ndé 26.00 dB
T2 1 786.908 MHz -13.37 dém  factor 160.1
[ )i TInn v
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Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM
Lowest CH - - - - 4.49 4.50 - - - - - -
Middle CH - - - - 4.50 4.48 8.99 9.03 - - - -
Highest CH - - - - 4.49 4.48 - - - - - -
Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.49 - - - - - - -
Middle CH - - - - 4.49 - 9.05 - - - - -
Highest CH - - - - 4.50 - - - - - - -
Sporton International Inc. (ShenZhen) Page Number : A189 of A354
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LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Spectrum T
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.72 dBm) ™M1[1 13.75 dBm)
- 777.91200 MHz - 779.39000 MHZ]
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CF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 777.912 MHz 14,72 dBm ML 779,30 MHz 13.75 dam
T 1 777.26224 MHz 10.56 dBm Oce Bw 4,485514456 MHz TL L 777.25225 MHz 9.62 dBm Oce Bw 4.495504496 MHz
T2 1 781.74775 MHz 8.36 dam T2 1 78174775 MHZ 9.38 dam

L U ]

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

trum Spectrum s
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att odE SWT 18 ps @ VBW 300 kHz  Mode Auto FFT o Att a0de SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k M (@17 Max
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CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 782,579 MHz 14.60 dBm ML TBL 74 MHz 13.64 dam
TL 1 779.75225 MHz 9.43 dBm Oce Bw 4,495504496 MHz TL L 779.76224 MHz 9.28 dBm Oce Bw 4,475524476 MHz
T2 1 784.24775 MHz 9.54 dam T2 1 78423776 MHZ 8.79 dam

L U ]

Highest Channel / 5MHz / QPSK

ec s
Ref Level 30.00 dém  Offset 14.00 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1945 @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.85 dBm| mili] 12.93 dBm|
20 782 80200 MHzZ| - 785.62900 MHz
N 7 Oce By 4.485514486 MHz Occ By 4.475524476 MHz
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s ol ST VA N cdng ol SIS ool s
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-50 d -50 di
60 d -60 db
CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 782.802 MHz 14.35 dBm ML 7B5.529 MHz 12.93 dBm
TL 1 782.25225 MHz 9.19 dém Oce Bw 4.485514486 MHz T1 1 782.27223 MHzZ 8.56 dBm oce Bw 4. 475524476 MHZ
T2 1 785.73776 MHz 8.94 dBm T2 1 785.74775 MHZ 8.93 dem
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Spectrum - Spectrum -
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.89 dBm) ™M1[1] 15.41 dBm)
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 784.318 MHz 16.89 dam ML 7B2.638 MHZ 15.41 dam
T1 1 777.5045 MHz 10.08 dBm Oce Bw £.991008951 MHz T1 L 777.4645 MHz 9.69 dBm Oce Bw 9.030969031 MHz
T2 1 7864955 MHz 11.01 dam T2 1 786.4955 MHz 9.46 dam
! J i v I

Sporton International Inc. (ShenZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : IHDT56AD2

Page Number
Report Issued
Report Version

1 A191 of A354
Date : Apr. 15, 2022
: Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG212625B

LTE Band 13

Lowest Channel / 5MHz / 64QAM

L JL

trum b
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz
o Att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
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Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 779.54 MHz 12.79 dam
T1 1 777.26224 MHz 6.98 dBm Oce Bw 4,485514456 MHz
T2 1 781.74775 MHz 7.43 dam
-
~ I 4 -
Spectrum - Spectrum =3
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 782.01 MHz 14.12 dBm ML L 77E.B03 MHZ 14,80 dam
T1 1 779.76224 MHz 8.55 dBm Oce Bw 4,485514456 MHz T1 L 777.4845 MHz .07 dBm Oce Bw 9.050949051 MHz
T2 1 784.24775 MHz 8.60 dam T2 1 786.5355 MHz 8.50 dam
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Highest Channel / 5MHz / 64QAM

trum b
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o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
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Type | Ref | Trc | X-value | ¥-value | __Function | Function Result
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T2 1 785.74775 MHz .83 dbm
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Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Spectrum

Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14,00 de Mode 4uto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avapwr @1 avgPwr
Limit heck PAES Limit heck
20 dbie—fRURIOUS | INE ABS pARS 20 dbjffe—fRUBLOUS LINE ARS e F
10 dBrm ” 10 dBm ‘i
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i i
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- r 40 dBm v
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hond
[ AT * I ¥
J i -60 dBm J '
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |___Powerabs | ALimit
763.000 MHz 775,000 MHz 6,250 kHz 77463437 MHz -62.54 dBm -27.54 dB 763.000 MHz 775,000 MHz 6.250 kHz 772.80020 MHz -67.36 dBm -32.36 dB
775.000 MHz 775,900 MHz 100.000 kHz 77521803 MHz -42.06 dBm -29.06 db 775.000 MHz 775,900 MHz 100.000 kkz 775.61184 MHz -53.92 dém -40.92 db
775.900 MHz 776.000 MHz 30,000 kHz 77593661 MHz -53.40 dBm -40.40 dB 775.900 MHz 776,000 MHz 30.000 kHz 775.97507 MHz -60,57 dBm -47.57 db
776.000 MHz 788,000 MHz 100,000 kHz 77732468 MHz 20.16 dBm -9.84 dB 776.000 MHz 788,000 MHz 100.000 kHz 786.66334 MHz 19,81 dBm -10.09 db
788.000 MHz 786.100 MHz 30.000 kHz 788.05599 MHz -60.57 dBém -47.57 d& 788.000 MHz 788,100 MHz 30.000 kHz 788.00654 MHz -49.65 dBm -36.65 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.42063 MHz -51.68 dBm -38.68 dB 788,100 MHz 792,000 MHz 100.000 kHz 788.81224 MHz -42.99 dém -29.99 dB
793.000 MHz 806,000 MHz 6,250 kHz 802,91558 MHz -67.14 dBm -32.14 dB 793.000 MHz 806,000 MHz 6.250 kHz 797.75974 MHz -66.61 dBm -31.61dB
- —_—
1 ] ) (]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 30,00 dém  Offset 14.00 db

Mode Auto Sweep

@1 AvgPwr [®1 2vgPwr
Limit §heck PABS Limit Gheck PABS
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Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
P Ei Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.91009 MHz -46.00 dém -11.00 d& 763.000 MHz 775.000 MAz 6.250 kHz 774.60431 MAz -61.62 dBm -26.62 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.73681 MHz -33.55 dém -20.55 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,89865 MHz -48.96 dBm -35.96 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.96169 MHz -38.30 dBm -25.30 dB 275.900 MHz 776.000 MHz 30.000 kHz 775.87318 MHz 53.82 dbm 20,82 dB
776.000 MHz 788,000 MHz 100.000 kHz 779.77023 MHz 5.54 dém -24.46 dB 776.000 MHz 788.000 MHz 100.000 kHz 783,27073 MHz 5.52 dBm -24.48 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.03701 MHz -53.90 d&m -40.90 d& 786.000 MHz 768.100 MHz 30.000 kHz 768.05729 MHz -38.88 dbm -25.98 dB
788.100 MHz | 753,000 MHz 100.000 kHz 788, 16608 MHz -43.61 dBm -36.61 B 788,100 MHz 793,000 MHz 100,000 kHz 788,15629 MHz -35.28 dBm -22.28 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.05844 MHz -65.84 dém =30.84.d8 793.000 MHz 806.000 MHz 6.250 kHz 793.05844 MHz -63.30 dbm -28.30 dB
—
T
) ) [ P
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LTE Band 13/ 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

o
Spectrur x| | Spectrum v
Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14,00 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck
20 dbipe —$PURIOUS | INE ABS paks 20 dbiffe—fRUBIOUS L INE ABS —e
10 dem In| 10 dBm H
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-10 dem — j - -10 dBm: [l l
-20 dBm ! { 20 de H
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-60 dBm t 60 dem:
| i ] .
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
issi Spurious Emissions
Range tow | Rangeup | RBW | Frequency | Powerabs | ALimit Range Lows Range U RBW Frequenc Pawer Abs ALimit
763.000 MHz 775.000 MHz 6,250 kHz 77450250 MHz -61.74 dBm -26.74 d& 763.000 MHz 775,000 MHz 6.250 kHz 772.80020 MHz -66.43 dBm -31.43 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.17667 MHz -42.55 dBm -29.55 dg 775.000 MHz 775.900 MHz 100.000 kHz 775.57408 MHz -52.00 dém -39.90 dB
775.900 MHz 776,000 MHz 30.000 kHz 775.97887 MHz -50.81 dBm -37.81 dB 775.900 MHz 776,000 MHz 30.000 kHz 775.90564 MHz -60.61 dBm -47.61 dB
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LTE Band 13/ 10MHz
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Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0090
40 Normal Voltage 0.0087
30 Normal Voltage 0.0081
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0026
0 Normal Voltage 0.0017
-10 Normal Voltage 0.0023 PASS
-20 Normal Voltage 0.0033
-30 Normal Voltage 0.0006
20 Maximum Voltage 0.0004
20 Normal Voltage 0.0000
20 Battery End Point 0.0019
Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 26
Peak-to-Average Ratio
Mode LTE Band 26 / 15MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.64 5.01 5.57 5.88
Middle CH 4.35 5.19 5.39 6.00 PASS
Highest CH 4.67 5.25 5.77 6.03
Mode LTE Band 26 / 15MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 5.80 6.32 - -
Middle CH 6.17 6.46 - - PASS
Highest CH 6.20 6.43 - -
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